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A.至少有五次發作符合基準B-D

B.頭痛發作持續4-72小時 (未經治療或治療無效) 

C.頭痛至少具下列四項特徵其中兩項：

1. 單側 Unilateral

2. 搏動性 Pulsating

3. 疼痛程度中或重度Moderate to severe

4. 日常活動會使頭痛加劇或避免此類活動(如走路或爬樓梯) Aggravated by Activity

D.當頭痛發作時至少有下列一項：

1. 噁心及/或嘔吐

2. 畏光及怕吵

E.沒有其他更合適的ICHD-3診斷

1.1 無預兆偏頭痛 Migraine without aura
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4  3
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1.2 預兆偏頭痛 Migraine with aura

A.至少有兩次發作符合基準B及C

B.包括下列一或多項完全可逆的預兆
症狀：

1. 視覺

2. 感覺

3. 說話及/或語言

4. 運動

5. 腦幹

6. 視網膜

C.至少具下列六項特徵其中三項：

1. 至少一種預兆症狀在 ≥ 5分鐘逐漸發展 

2. 兩種或兩種以上的預兆症狀接續發生

3. 每一種個別的預兆症狀持續5-60分鐘

4. 至少有一種預兆症狀是單側的

5. 至少有一種預兆症狀是正向的

6. 預兆會同時伴隨頭痛或於預兆後60分鐘
內頭痛

D.沒有其他更合適的ICHD-3診斷



偏頭痛六+一大特徵

1. 單側
2. 博動
3. 中重度
4. 日常生活影響

1. 噁心或嘔吐
2. 畏光及怕吵

1. (視覺)預兆
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Vestibular migraine
ICVD ICHD-3

A. At least 5 episodes with vestibular symptoms of moderate 
or severe intensity, lasting 5 min to 72 hours

B. Current or previous history of migraine with or without aura 
according to the International Classification of Headache 
Disorders (ICHD)

C. One or more migraine features with at least 50% of the 
vestibular episodes

— Headache with at least two of the following characteristics: 
one sided location, pulsating quality, moderate or severe 
pain intensity, aggravation by routine physical activity

— Photophobia and phonophobia

— Visual aura

D. Not better accounted for another vestibular or ICHD 
diagnosis

A. At least five episodes fulfilling criteria C and D

B. A current or past history of 1.1 Migraine without aura or 1.2 
Migraine with aura

C. Vestibular symptoms of moderate or severe intensity, lasting 
between 5 minutes and 72 hours

D. At least 50% of episodes are associated with at least one of the 
following three migrainous features: 

1. headache with at least two of the following four characteristics: 

a) unilateral location

b) pulsating quality

c) moderate or severe intensity

d) aggravation by routine physical activity 

2. photophobia and phonophobia 

3. visual aura

E. Not better accounted for by another ICHD-3 diagnosis or by 
another vestibular disorder



A1.6.6 前庭偏頭痛
A. 至少有 5 次發作符合基準 C 及 D

B. 現在或過去有符合 1.1 無預兆偏頭痛或 1.2 預兆偏頭痛的病史

C. 前庭症狀嚴重程度中或重度，持續 5 分鐘到72 小時

D. 至少 50%的發作會合併以下 3 種偏頭痛特徵中至少 1 種： 

1. 頭痛，至少具下列 4 項特徵其中 2 項： 

a) 單側 

b) 搏動性 

c) 疼痛程度中或重度 

d) 日常活動會使頭痛加劇 

2. 畏光及怕吵

3. 視覺預兆

E. 沒有其他更合適的 ICHD-3 或其他前庭疾患的診斷

ICHD-3

Unilateral

Pulsating

Moderate to severe

Aggravated by daily activity



Vestibular migraine 的診斷
The key points of diagnostic criteria for definite migrainous vertigo:

 The diagnosis of migraine

 Episodic vestibular symptoms

 Temporal relationship between vestibular and migrainous symptoms

 Exclusion of other causes



Probable vestibular migraine (ICVD)
A. At least 5 episodes with vestibular symptoms of moderate or severe 

intensity, lasting 5 min to 72 hours

B. Only one of the criteria B and C for vestibular migraine is fulfilled 

(migraine history or migraine features during the episode)

C. Not better accounted for another vestibular or ICHD diagnosis

J Vestib Res. 2012;22:167-172



極可能前庭偏頭痛 (ICVD)
A. 至少有五次前庭症狀的發作，嚴重程度為中度或重度，持續5分鐘

到72小時

B. 只有符合前庭型偏頭痛的診斷準則B或C中的一項(偏頭痛病史或偏

頭痛特徵)

C. 無法歸因於其他更好的前庭或ICHD的診斷

J Vestib Res. 2012;22:167-172

B. 現在或先前有符合國際頭痛分類(ICHD)偏頭痛(有預兆或無預

兆)診斷的病史

C. 在至少50%的前庭症狀發作時同時有一項或多項偏頭痛特徵
— 頭痛，以下特徵至少符合兩種：單側，搏動性、疼痛程度為中或

重度、日常活動會使頭痛加劇

— 怕光及怕吵

— 視覺預兆



Prevalence
Germany: 1%

US: 2.7%

Taiwan (Kinmen, middle-aged women): 5%

Korea: 10% of migraineurs

Taiwan (Tainan): 17.6% of migraineurs

Neurology 2006; 67: 1028–1033.

Otol Neurotol 2018; 39: 1037–1044.

Cephalalgia 2011; 31: 77–83.

Cephalalgia 2016; 36: 454–462.
XXVII Bárány Society Meeting, Uppsala 2012



Michael Strupp, Brandt T, Dieterich M, Strupp M. Vertigo and Dizziness: Common Complaints. London: Springer; 2023



Demographic Aspects
Occurs at any age

 8-53 years (mid 30s-40s)

Female preponderance

 F/M: between 1.5 and 5 to 1

Familial occurrence is not uncommon

Migraine begins earlier in life than VM (6-15 years)

Patients may develop vestibular symptoms after their headache attenuated 
during their lifetime. 

In women, vestibular symptoms can become more pronounced around the 
time of menopause.

Neurology 2006; 67: 1028

Cephalalgia. 2020;40:107-121

Braz J Otorhinolaryngol.2022;88(Suppl 3):S147-54.

J Laryngol Otol. 2001;115:782



Clinical presentations
Symptom duration

 About 30% of patients have symptoms lasting for minutes, 

 30% lasting for hours, 

 30% lasting for several days at a time, and 

 about 10% report fluctuating daily symptoms

Symptom types

 Spontaneous vertigo,

 Positional vertigo,

 Visually induced vertigo,

 Head motion-induced vertigo, and 

 Head motion-induced dizziness with nausea

Otological symptoms

 One-third may have otological symptoms, may not coincide with vestibular symptoms, always transient and mild

J Neurol.2016;263(Suppl 1):S82–S89

Curr Pain Headache Rep. 2024;28:613-620.



Pathophysiology
Sensory Dysregulation and Central Mechanisms

Brainstem and Neurotransmitter Pathways

Curr Pain Headache Rep . 2024;28:47-54.



Sensory Dysregulation and Central 

Mechanisms
Cortical Spreading Depression (CSD)

Sensory Hypersensitivity

Visuo-Vestibular Dysfunction

Curr Pain Headache Rep . 2024;28:47-54.



Cortical Spreading Depression (CSD)

Sensory Hypersensitivity

Visuo-Vestibular Dysfunction

Sensory Dysregulation and Central 

Mechanisms
A. At least two attacks fulfilling criteria B 

and C

B. One or more of the following fully 
reversible aura symptoms:

1. visual

2. sensory

3. speech and/or language

4. motor

5. brainstem

6. retinal

C. At least three of the following six 
characteristics:

1. at least one aura symptom spreads 
gradually over ≥ 5 minutes

2. two or more aura symptoms occur in 
succession

3. each individual aura symptom lasts 5–
60 minutes

4. at least one aura symptom is unilateral

5. at least one aura symptom is positive

6. the aura is accompanied, or followed 
within 60 minutes, by headache

D. Not better accounted for by another 
ICHD-3 diagnosis.

1.2 Migraine with aura

Curr Pain Headache Rep . 2024;28:47-54.



Sensory Dysregulation and Central 

Mechanisms
Cortical Spreading Depression (CSD)

Sensory Hypersensitivity

Visuo-Vestibular Dysfunction

Curr Pain Headache Rep . 2024;28:47-54.

Cephalalgia . 2007;27:1442-53.

• Pathophysiology of migraine: a disorder of sensory processing. Goadsby PJ, Holland PR, 

Martins-Oliveira M, Hoffmann J, Schankin C, Akerman S. Physiol Rev. 2017;553–622.

• Central integration of canal and otolith signals is abnormal in vestibular migraine. King S, 

Wang J, Priesol AJ, Lewis RF. Front Neurol. 2014;5:233.

• Dynamic tilt thresholds are reduced in vestibular migraine. Lewis  RF,  Priesol AJ,  Nicoucar K,  

Lim  K,  Merfeld DM. J Vestib Res. 2011;21(6):323–30.

• Abnormal motion perception in vestibular migraine. Lewis RF, Priesol AJ, Nicoucar K, Lim K, 

Merfeld DM. Laryngoscope. 2011;121(5):1124–5.

• Errors of upright perception in patients with vestibular migraine. Winnick  A,  Sadeghpour S,  

Otero-Millan  J,  Chang  TP, Kheradmand A. Front Neurol. 2018;9:892.

• Abnormal visuo-vestibular interactions in vestibular migraine: a cross sectional study.
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Brainstem and Neurotransmitter Pathways
Trigeminal-Vestibular Interactions

Curr Pain Headache Rep . 2024;28:47-54.

Headache 2005;45:325-331



Trigeminovascular-Vestibular Interactions
A glutamatergic TNC-VN (trigeminal nucleus caudalis to vestibular nuclei) 

circuit involved in vestibular dysfunction has been identified in a rat 

model.

Calcitonin gene-related peptide (CGRP)–expressing neurons in the VN 

receive glutamatergic projections from the TNC neurons, suggesting a 

therapeutic role for CGRP blockade. 

Curr Pain Headache Rep . 2024;28:47-54.



J Headache Pain. 2020;21:72.

Conclusions

In conclusion, we demonstrated the sensitization of vestibular nucleus 

neurons in a preclinical model of CM, and down-regulation of CGRP after 

CM could improve vestibular dysfunction, suppress neuronal activation, 

and reduce CGRP expression in the VN. Therefore, anti-CGRP might be a 

promising treatment strategy for ameliorating vestibular dysfunction in 

migraine patients with vestibular symptoms.



Calcitonin gene-related peptide (CGRP)

抑鈣素基因相關肽

Nat Rev Neurol . 2018;14:338-350.



Resting CGRP 
levels*

Resting CGRP levels* CGRP levels during
a migraine attack

Plasma CGRP levels increase during a migraine attack1-3

Adapted from Schuster N, Rapoport A. Nat Rev Neurol. 2016

*CGRP levels in blood and saliva4

CGRP, calcitonin gene-related peptide; ODT, orally disintegrating tablet

1. Ho T, et al. Nat Rev Neurol. 2010;6:573-582; 2. Noseda R, Burstein R. Pain. 2013;154(Suppl 1):S44-53; 3. Schuster N, Rapoport A. Nat Rev Neurol. 2016;12:635-650; 4. Ashina M, et al. Pain. 2000;86:133-138.

CGRP 是偏頭痛重要的mediator
而且是治療的target



N Engl J Med . 2004;350:1073-5. 



CGRP blocking drugs

 Monoclonal antibodies

 Gepants

Botulinum toxin A

New drugs 單株抗體會把CGRP抓住，不讓它作用

小分子藥物會把CGRP接受器卡住，
讓真的CGRP無法作用

單株抗體會把CGRP接受器卡住，不讓
它作用

肉毒桿菌素會阻止CGRP釋放
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CGRP monoclonal antibodies
學名 商品名 中文名 途徑 使用頻次 用途 衛服部核准 健保給付

Erenumab Aimovig 安莫疼 皮下注射 每月 預防治療 Yes → No No

Fremanezumab Ajovy 艾久維 皮下注射 每月或每季 預防治療 Yes Yes

Galcanezumab Emgality 恩疼停 皮下注射 負荷劑量後每月 預防治療 Yes Yes

Eptinezumab Vyepti 靜脈注射 每季 預防治療 No No



Gepants
學名 商品名 中文名 途徑 用途 衛服部 健保給付

Rimegepant Nurtec ODT 紐舒泰 口服 急性治療+預防治療 Yes+No No

Atogepant Aquipta 艾妥達 口服 預防治療 Yes No

Ubrogepant Ubrelvy 口服 急性治療 No No

Zavegepant Zavzpret 鼻噴 急性治療 No No



CGRP related drugs in Taiwan
Anti-CGRP Monoclonal antibodies:

 Fremanezumab (Ajovy)

 Galcanezumab (Emgality)

Small molecular CGRP antagonists (gepants):

 Rimegepant (Nurtec): acute + preventive

 Atogepant (Aquipta): preventive



CGRP單株抗體健保給付條件
1) 需經事前審查核准後使用。

2) 限神經內科或神經外科專科醫師診斷處方，並不得攜回注射。

3) 需符合慢性偏頭痛診斷：至少有3個月時間，每個月≧15天，每次持續4小時以上，且其中符合偏頭痛診斷的發作
每個月≧8天。

4) 患者需經3種（含）以上偏頭痛預防用藥物（依據台灣頭痛學會發表之慢性偏頭痛預防性藥物治療準則之建議用
藥，至少包括topiramate）治療無顯著療效，或無法忍受其副作用。

5) Galcanezumab第一次注射240mg (連續兩次皮下注射，每次120mg)做為負荷劑量(loading dose)，之後每月皮下
注射120 mg的劑量；fremanezumab 為每月注射一次 225 mg，或每 3 個月注射一次 675 mg。

6) 首次申請給付3個月療程(galcanezumab共 4支；fremanezumab共3支)，3個月療程治療之後，評估每月頭痛天
數，需比治療前降低50%以上，方可持續給付。

7) 接續得申請3個月療程，每月施打一次。療程完畢後半年內不得再次申請。

8) 若病況再度符合慢性偏頭痛診斷，得再次申請3個月療程時，需於病歷記錄治療後相關臨床資料，包括頭痛天數。

9) CGRP(calcitonin gene related peptide)單株抗體製劑僅能擇一使用且不得互換，並不得與 Botox 併用。
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Front Neurol . 2022:12:799002. 

Drugs Participants (n)

Erenumab 11

Fremanezumab 9

Galcanezumab 6

Ubrogepant 2Results: Of the 28 patients identified, three were lost to follow up. For the 

remaining 25 patients, we divided the patients based on a scale of 

“significant improvement,” “moderate improvement,” “mild improvement,” 

or “no improvement.” In total 21 of 25 patients demonstrated some level 

of improvement in their VM symptoms with 15 having moderate to 

significant improvement.

Conclusion:Results demonstrated a trend toward improvement, 

suggesting that the CGRP medications appear to be a decent treatment 

option for VM. A prospective study evaluating CGRP medications in 

patients with VM would provide further information about this treatment 

option.
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Medicina 2023, 59,1560.

Conclusion:

VM patients using anti-CGRP mAbs experienced a reduction in the 

dizziness-derived handicap, as reported in the DHI questionnaire. 

Furthermore, these treatments were significantly associated with a 

normalization of vestibular instrumental analysis. These findings were not 

seen with conventional treatments. Treatment with anti-CGRP mAbs may 

be effective in VM patients who did not respond to conventional migraine 

treatments. These findings should be tested in large, randomized clinical 

trials.

DHI 30.2 → 8.1

HDD 12.4→5.1
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Cephalalgia.2023;43:3331024231161809.

Drugs Participants (n)

Fremanezumab 25

Galcanezumab 18

Erenumab 7

Conclusion:

We show that anti-CGRP mAbs may be effective in the treatment of 

Vestibular Migraine. Their use should be encouraged early in the disease 

course to allow for a better symptom control and quality of life improvement.



Indian Journal of Otolaryngology and Head & Neck Surgery (2024) 76:3737–3744



Headache. 2024;64:1264–1272.









n=20

Front Neurol . 2022:13:955158.

Conclusion:

This prospective study suggests that BTX-A treatment is effective at 

ameliorating migraine and vertigo symptoms in VM patients who were 

resistant to conventional therapies. Along with symptomatic improvements, 

changes in the functional connectivity within the multisensory vestibular and 

pain networks suggest a dysmodulation of multimodal sensory integration 

and abnormal cortical processing of the vestibular and pain signals in VM 

patients.



Management for VM
Explanation (education)

Non-pharmacological treatment

Acute treatment

Preventive treatment



Main results

We included three studies in this review with a total of 319 participants. Each study addressed

a different comparison and these are outlined below. We did not identify any evidence for the

remaining comparisons of interest in this review.

Authors’ conclusions

There is a paucity of evidence for non-pharmacological interventions that may be used for

prophylaxis of vestibular migraine. Only a limited number of interventions have been

assessed by comparing them to no intervention or a placebo treatment, and the evidence from

these studies is all of low or very low certainty. We are therefore unsure whether any of these

interventions may be effective at reducing the symptoms of vestibular migraine and we are

also unsure whether they have the potential to cause harm.

Cochrane Database Syst Rev . 2023;4:CD015321.



Non-pharmacological treatment
Triggers avoidance

Lifestyle modification*

Dietary adjustments**

Vestibular physical therapy

Daily activities like dancing***

To improve perceptual functions related to motion tolerance and spatial orientation

Curr Pain Headache Rep. 2024;28:613-620.

*Otol Neurotol. 2021;42:e1537–43.

*Ann Otol Rhinol Laryngol. 2024;133:111-114.

**Otol Neurotol.2002;23:364-371.

***Cereb Cortex. 2015;25(2):554–62.
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J Neurol Sci . 2020:408:116550.

6.6

2.7



Riboflavin (Vit B2) 200 mg 

Magnesium 150 mg 

Coenzyme q10 75 mg

Feverfew 200 mcg

Intern Med J . 2024;54:916-924.

Conclusion:

The results provide preliminary evidence that VM symptom frequency and 

severity can be reduced by using nonprescription therapies.



Cochrane Database Syst Rev. 2023;4:CD015322.

Main results

We included two RCTs with a total of 133 participants, both of which compared the use of triptans to placebo for

an acute attack of vestibular migraine. One study was a parallel-group RCT (of 114 participants, 75% female).

This compared the use of 10 mg rizatriptan to placebo. The second study was a smaller, cross-over RCT (of 19

participants, 70% female). This compared the use of 2.5 mg zolmitriptan to placebo.

Triptans may result in little or no difference in the proportion of people whose vertigo improves at up to two hours

after taking the medication. However, the evidence was very uncertain (risk ratio 0.84, 95% confidence interval

0.66 to 1.07; 2 studies; based on 262 attacks of vestibular migraine treated in 124 participants; very low-certainty

evidence). We did not identify any evidence on the change in vertigo using a continuous scale. Only one of the

studies assessed serious adverse events. No events were noted in either group, but as the sample size was small we

cannot be sure if there are risks associated with taking triptans for this condition (0/75 receiving triptans, 0/39

receiving placebo; 1 study; 114 participants; very low-certainty evidence).

Authors’ conclusions

The evidence for interventions used to treat acute attacks of vestibular migraine is very sparse. We identified only

two studies, both of which assessed the use of triptans. We rated all the evidence as very low-certainty, meaning

that we have little confidence in the effect estimates and cannot be sure if triptans have any effect on the

symptoms of vestibular migraine. Although we identified sparse information on potential harms of treatment in

this review, the use of triptans for other conditions (such as headache migraine) is known to be associated with

some adverse effects.

We did not identify any placebo-controlled randomised trials for other interventions that may be used for this

condition. Further research is needed to identify whether any interventions help to improve the symptoms of

vestibular migraine attacks and to determine if there are side effects associated with their use.



Acute treatment
Neuhauser H, Radtke A, von Brevern M, Lempert T Zolmitriptan for 

treatment of migrainous vertigo: a pilot randomized placebo-

controlled trial. Neurology (2003) 60:882–883

Furman JM, Marcus DA, Balaban CD Rizatriptan reduces vestibular-

induced motion sickness in migraineurs. J Headache Pain (2011) 

12:81–88

Symptomatic treatment for acute episodes is similar to treatment for 

acute vertigo with peripheral vestibular cause.* (benzodiazepines, 

antiemetics, antihistamines)

*Lancet Neurol 2013; 12: 706–15



Cochrane Database Syst Rev.2023(4):CD015187

Main results

We included three studies with a total of 209 participants. One evaluated beta-blockers and the other two

evaluated calcium channel blockers. We did not identify any evidence for the remaining interventions of interest.

Authors’ conclusions

There is very limited evidence from placebo-controlled randomised trials regarding the efficacy and potential

harms of pharmacological interventions for prophylaxis of vestibular migraine. We only identified evidence for

two of our interventions of interest (beta-blockers and calcium channel blockers) and all evidence was of low or

very low certainty. Further research is necessary to identify whether these treatments are effective at improving

symptoms and whether there are any harms associated with their use.
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Front. Pharmacol. 2023,14:1332973.

Conclusion:

VPA and flunarizine appeared most effective in reducing the frequency of 

vertigo and improving DHI, but their tolerability was unfavorable. Conversely, 

metoprolol ranked last in efficacy for both the frequency of vertigo and DHI, 

but it ranked first in tolerability. This might emphasize the need for precision 

medicine in patients with different needs and symptoms. However, because 

of the limited number of available RCTs, additional RCTs comparing the 

efficacy and tolerability of prophylactic treatment for VM are warranted to 

confirm our findings.
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CNS Drugs.2023,37:837–847 

Conclusion:

The current study provides evidence that only valproic acid, propranolol, and 

venlafaxine might be associated with beneficial efficacy in vestibular migraine 

treatment.



Audiol. Res. 2023,13, 724–729.

Conclusions

Despite the new evidence available, the overall evidence base for the treatment of 

VM remains sparse. The efficacy of flunarizine and botulinum toxin A as preventive 

medications in VM patients has recently been investigated, with encouraging results. 

Also, medications targeting the CGRP pathway have recently shown clinical benefits 

in VM patients. In the field of non-pharmacological interventions, resistance exercise 

has recently been described as effective for reducing vestibular symptoms. However, 

because of several limitations of the studies, the evidence remains of low quality. 

Therefore, this paper highlights the need for further studies in order to identify 

effective treatments for VM patients.



Preventive treatment for VM
Beta-blockers (propranolol)

Calcium channel blockers (flunarizine)

Valproic acid

Venlafaxine

Botulinum toxin A

CGRP blockers



BRAIN 2022: 145; 3741–3754 



Treatment options for management of vestibular 

migraine based on efficacy and side-effect profile data

All patients

Abortive treatment—use less than 10 days per month 

Preventative treatment—

1. best efficacy evidence and lower rates of serious unwanted effects 

2. evidence of efficacy but risk of more serious unwanted effects 

3. limited efficacy evidence in VM—could be considered if failure of multiple 

other options

4. currently undergoing evaluation

Vestibular rehabilitation

BRAIN 2022: 145; 3741–3754 



All patients
Lifestyle advice—discuss sleep, exercise, stress, avoidance of fasting, 

potential dietary triggers, alcohol, caffeine

BRAIN 2022: 145; 3741–3754 



Abortive treatment
—use less than 10 days per month 

Simple analgesics/NSAIDs/triptans for headache

Vestibular sedatives (cyclizine, prochlorperazine, cinnarizine) for vertigo

Consider prochlorperazine, cyclizine, cinnarizine, or domperidone for 

nausea

BRAIN 2022: 145; 3741–3754 



Preventative treatment 1
—best efficacy evidence and lower rates of serious unwanted effects 

Tricyclics (amitriptyline, nortriptyline)—consider if comorbid pain or insomnia.

Start 10 mg at night and titrate up in 10 mg increments every 1–2 weeks. Usual dose range 10–
150 mg at night. Lower doses are often effective for VM symptoms; higher doses (≥75 mg) may 
benefit patients with anxiety/depression, although in our experience patients with VM rarely 
tolerate this much. 

Propranolol—generally well-tolerated in studies. Avoid in asthma, bradycardia, hypotension, 
and use with caution in type 1 diabetes mellitus.

Start at 20 mg twice daily and titrate up every 1–2 weeks by 20–40 mg twice daily. Usual dose 
range 20–80 mg twice daily. 

Flunarizine—consider if comorbid insomnia. Many patients report side effects (e.g. 
somnolence, weight gain) but rates of discontinuation are low. Need long-term monitoring to 
check for parkinsonism, so use with caution in elderly.

Start at 10 mg at night (no need for dose titration) in younger patients, or 5 mg at night in older 
patients (>65 years).

BRAIN 2022: 145; 3741–3754 



Preventative treatment 2
—evidence of efficacy but risk of more serious unwanted effects 

Topiramate—consider in obese patients. Avoid in underweight patients, women of 
childbearing potential (unless on reliable contraception) and those with uncontrolled 
low mood (risk of depressive symptoms/suicidality).

Start at 25 mg at night and slowly titrate up by 25 mg every 2 weeks as effective/tolerated. 
Often poorly tolerated at higher doses. Usual dose range 25–100 mg twice daily.

Sodium valproate—avoid in obese patients. Contraindicated in women of 
childbearing potential.

Start at 200 mg twice daily and titrate up by 200–400 mg every 1–2 weeks. Usual dose 
range 200–1000 mg twice daily. 

Venlafaxine—consider if comorbid low mood. Note: can raise blood pressure and risk 
of withdrawal syndrome—essential to counsel patients to avoid sudden cessation.

Start at 37.5 mg daily and titrate up by 37.5–75 mg every 2–4 weeks. Usual dose range 
37.5–225 mg daily.

BRAIN 2022: 145; 3741–3754 



Preventative treatment 3
—limited efficacy evidence in VM—could be considered if failure of multiple other options 

Lamotrigine—generally well tolerated. Very slow titration needed due to risk of rash/Stevens–Johnson 
syndrome. Note interaction with sodium valproate.

Start at 12.5 mg daily (in patients not on sodium valproate). See British National Formulary 
(https://bnf.nice.org.uk/drug/lamotrigine. html) for titration instructions. Usual dose range 50–100 mg twice 
daily.

Candesartan—safe and well-tolerated. Consider if comorbid hypertension, although caution needed with 
respect to renal artery stenosis. No studies in VM.

Start at 2 mg daily and titrate up by 2–4 mg every 4 weeks. Usual dose range 2–16 mg daily. 

Nutraceuticals (riboflavin/coenzyme Q10/magnesium)—safe and well-tolerated. May be used 
separately or in combination. Useful in patients desiring ‘natural’ treatment. No studies in VM.

Dose riboflavin 400 mg daily, coenzyme-Q10 150 mg daily, magnesium 400–600 mg daily (no need for dose 
titration).

Botulinum toxin A—likely to be more effective for headache than vestibular symptoms. Could be 
considered as a last resort in very refractory patients if available, if they have prominent headache and if 
other treatments have failed.

BRAIN 2022: 145; 3741–3754 

(1 study 2024)



Preventative treatments currently 

undergoing evaluation
Calcitonin gene-related peptide (CGRP) inhibitors

(some evidence already, 2024)

Acupuncture

BRAIN 2022: 145; 3741–3754 



Vestibular rehabilitation
Consider in patients refractory or intolerant of pharmacological treatment 

and in patients desiring a non-pharmacological approach. 

Particularly useful if attacks are very frequent, concurrent persistent 

postural-perceptual dizziness (PPPD) or disabling avoidance behaviours. 

Availability and expertise may be limited in some centres so consider 

referring to tertiary centre.

BRAIN 2022: 145; 3741–3754 



Thank you.
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